Form No. 3455-934 Rev A

Center Bed Racking Kit

Workman® UTX Passenger or MDX Utility Vehicle with a Steel
Cargo Bed
Model No. 08142

Installation Instructions

Safety

Safety and Instructional
Decals

Safety decals and instructions are
easily visible to the operator and are
located near any area of potential
danger. Replace any decal that is
damaged or missing.

133-7204

<40 LBS
<18 KGS

3 >/

decal133-7204

133-7204

1. Attention—read the Operator’s Manual; do not exceed load
weights of 18 kg (40 Ibs).

© 2022—The Toro® Company ; Original Instructions (EN)
8111 Lyndale Avenue South Register at www.Toro.com. Printed in the USA

Bloomington, MN 55420 ceLs All Rights Reserved

*

34 5 5 -9 3 4 %



Installation

Loose Parts

Use the chart below to verify that all parts have been shipped.

Description Qty. Use

No parts required - Prepare the machine.

Left side rack 1

Right side rack 1

Center bar 1

Screen 1 Install the center bed racking kit.
Carriage bolt (5/16 x 3/4 inch) 27

Locknut (5/16 inch) 27

Load limit decal 133-7204 2

Preparing the Machine

1. Park the machine on a level surface.

2. Shift the transmission lever to the P (Park) position.

3. Shut off the engine and remove the key.

Installing the Center Bed Racking Kit

1. Loosely secure the left side rack and right side rack to the center bar using 8 carriage bolts (5/16 x 3/4
inch) and 8 locknuts (5/16 inch) as shown in Figure 1.

9407139

Figure 1




Loosely secure the screen to the rack framing using 11 carriage bolts (5/16 x 3/4 inch) and 11 locknuts

(5/16 inch) as shown in Figure 2.

2.

b1
s
I
WAy 000
oy
i
W

77 v
%@@@@@w /

Y 7

)

\
\
\
\
\

g407136

Figure 2




3. Align the rack assembly with the cargo bed and ensure that it is aligned with the front and outside of the
cargo bed.

4. Using the left side rack and right side rack as the template, mark the locations for drilling.

Figure 3




EY
B
B _
ES - -
i _ m Y

7 00,0.0.8.08.8088 088084084,
\ @%\QQQQQQQQQQQQQQQQQQ y

L i
Q
=1 i
g
i sang
QU
g
s
S Y
A4
LI
N
I

) X
/

ULEULDEELLIIRD

Figure 4




Drill 8 holes (9 mm or 11/32 inch) in the cargo bed.

Remove the rack assembly from the cargo bed.
6. Center-punch the marked locations on the cargo bed.

5.
7.

N, =) gﬁoﬂ Z - %\/
e =\
\\%%%ww\m&\w%%\\\ N /

T,
I/
I,
g
s
LY,
b
Wi

g
g
b

Place the rack assembly on the cargo bed and loosely secure the rack assembly to the cargo bed using 8

carriage bolts (5/16 x 3/4 inch) and 8 locknuts (5/16 inch) as shown in Figure 5 and Figure 6.

8.

Figure 5




- I <
AR 7
I
T i
g
Iy
g /o
NI 07 s
iy
I
I
T /)
i .
NG
§%
B/,
i

o7\
4

Figure 6

9. Torque all the fasteners to 20 to 25 N-m (180 to 220 in-Ib).



10. Clean the surface and apply a load limit decal to the left side rack and right side rack using the approximate

dimensions shown in Figure 7.

A
a
a
a
a
2
a
g
e a
a
g
Y
v h=
Figure 7

1. 13 mm (1/2 inch)

2. 57 cm (22-1/2 inches)

9407153






